



0067

rapra
TECHNOLOGY

TEST CERTIFICATE

No: 02078

XXXXXXXXXXXXXXXXXX

This is to certify that the following product

Sand filled Verdeluxe Grass

on

Schmitz Foam ProPlay25

has been tested in accordance with the requirements of BSEN1177 : 1998
with the following Critical Fall Heights (HIC method) being obtained
when tested on a Concrete sub-base.

Combination as above on a Concrete sub-base 1.4m

Reference should be made to RAPRA's Technical Report relating to this certificate
for the test results, the Report being No: **45509** (GM0445) dated **30th November '05**.

K. R. Edge
Consultant Product Test Engineer

S. W. Hawley
Testing - Business Manager

Page 1 of 1 page.

Rapra Technology Limited

Shawbury, Shrewsbury, Shropshire, SY4 4NR, United Kingdom
Tel: +44 (0)1939 250383, Fax: +44 (0)1939 251118, www.rapra.net

Rapra Technology Limited is a UKAS Testing Laboratory No. 0067